
HPG-6500I

 

DESCRIPTION
ENGINE ASSEMBLY

BOLTS/M10*1.5/25

ENGINE FIXING BASE PLATE 1

ENGINE FIXING BASE PLATE 2

BOLTS/M6*1/25

FLAT WASHER

FUEL TANK ASSEMBLY WITH TANK CAP

OIL SWITCH ASSEMBLY 

NUT/M8*1.25

DAMPING SEAT

BOLT/M6*1/16

NUT/M6*1

BOLT/M8*1.25/16

NUT/M8*1.25

DAMPING RUBBER PAD

BRACKET PART-U TYPE

AXLE 

WHEEL ASSEMBLY

LOCATING PIN

HANDLEBAR RETAINING PIN

HANDLEBAR TUBE ASSEMBLY

HANDLEBAR RUBBER SLEEVE

RACK COMPONENT

MOVABLE CROSS BEAM

BOLT/M6*1/12

CROSS RECESSED PAN HEAD SCREWS

CONTROL PANEL ASSEMBLY

STARTING PROTECTION RING

BOLT/M6*1/16

NUT/M6*1

 BOLT/M5*0.8/12

INVERTER BRACKET 1

INVERTER BRACKET 2

INVERTER INNER COVER

INVERTER OUTER COVER

RUBBER CONNECTION SLEEVE

INVERTER PARTS

DC VOLTAGE REGULATOR

BATTERY HOOP BAND

BATTERY

BOLT M6×10

HARNESS PART/RED

HARNESS PART/BLACK

PROTECTIVE SLEEVE(UPPER)

PROTECTIVE SLEEVE(DOWN)

NO.
1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HPG-6500I-EX-SCRTT24001



HPG-6500I

 

DESCRIPTION
PANEL BACK COVER
PANEL BODY
DISPLAY METER
ONE KEY START BUTTON
PARALLEL SOCKET
EUROPEAN  SOCKET 
INDUSTRIAL SOCKET 
GROUND SCREW 
USB SOCKET/TYPEA+C
ATS SOCKET
FLAMEOUT SWITCH
PUSH BUTTON START REMOTE CONTROL MODULE 
16A OVER-CURRENT PROTECTOR

NO.
1
2
3
4
5
6
7
8
9
10
11
12
13

HPG-6500I-EX-SCRTT24001



A

B

C

D E

F

E

E

A1

A2

A3

A4

A5

C1C2C3C4C5C6C7

C16 C15

C21C22C23C24

C20 C19 C18 C17

C8C10C11C13C14 C9

D2

D3

D4

D5 C10

E1

E2

E3

E4

E6

E7E14

C12

E8

E9

E10

E11

E12

0

E5

E13

B1
B2

B3

B4

B5

B6

B7

B8
B9B10B11

B12

B13

B14

B15B16

B17

F1

F2

F3

F5

F6

F7
F8

F9

F10

F11

F12

F13
F14

F15 F16

F18

F17
F4D1

ENGINE FOR HPG-6500I

 

DESCRIPTION
CRANKCASE

LOCATING PINS

STARTER MOTOR PARTS

BOLT

DIGITAL IGNITION

BOLT

VALVE TAPPET

 BEARING 6206

CRANKSHAFT ASSEMBLY

CAMSHAFT ASSEMBLY

LOCATING PIN

CRANKCASE COVER GASKET

BEARING 6206

OIL DIPSTICK ASSEMBLY

CRANKCASE COVER

BOLT

EXHAUST DOUBLE HEAD BOLT

MUFFLER GASKET

MUFFLER BRACKET

BOLT

MUFFLER COMPONENTS

ANTI LOOSENING NUTS

BOLT

PISTON RING ASSEMBLY

PISTON

PISTON PINS

PISTON PIN SNAP RING

CONNECTING ROD ASSEMBLY

POSITIONING PIN

CYLINDER HEAD GASKET

INTAKE VALVE

EXHAUST VALVE

CYLINDER HEAD ASSEMBLY

VALVE SPRING

INTAKE VALVE OIL SHIELD

VALVE SPRING SEAT

VALVE LOCK CLIPS

SPARK PLUG 

BOLT

VALVE PUSH ROD

VALVE ROCKER ARM ASSEMBLY

ROCKER ARM SHAFT

NO.
0

A1

A2

A3

A4

A5

B1

B2

B3

B4

B5

B6

B7

B8

B9

B10

B11

B12

B13

B14

B15

B16

B17

C1

C2

C3

C4

C5

C6

C7

C8

C9

C10

C11

C12

C13

C14

C15

C16

C17

C18

C19

HPG-6500I-EX-SCRTT24001

NO.
C20

C21

C22

C23

C24

D1

D2

D3

D4

D5

E1

E2

E3

E4

E5

E6

E7

E8

E9

E10

E11

E12

E13

E14

F1

F2

F3

F4

F5

F6

F7

F8

F9

F10

F11

F12

F13

F14

F15

F16

F17

F18

DESCRIPTION
CYLINDER HEAD AIR GUIDE

CYLINDER HEAD GASKET

CYLINDER HEAD COVER ASSEMBLY

BOLT

EXHAUST GAS PIPE

O-RINGS

OIL SENSOR

BOLT

BOLT

ALUMINUM GASKET

AIR INTAKE DOUBLE HEAD BOLT

AIR INTAKE GASKET

CARBURETOR CONNECTING BLOCK

CARBURETOR GASKET 1

CARBURETOR GASKET 2

CARBURETOR ASSEMBLY

AIR FILTER GASKET

 NUT

BOLT

FUEL LINE

CLAMPS

PROTECTIVE SLEEVE

RUBBER SLEEVE 1

AIR FILTER ASSEMBLY

OIL SEALS

STATOR

BOLT

CRIMP PLATE

BOLT

ROTOR

NUT

TRIGGER

BOLT

FRONT FAN

STARTER CUP

BOLT

NUT

BOLT

RUBBER SLEEVE 2

RECOIL STARTER ASSEMBLY

METAL WIRE CLAMPS

BOLT


